
Desalination and Water Treatment 
www.deswater.com
1944-3994/1944-3986 © 2010 Desalination Publications. All rights reserved
doi: 10/5004/dwt.2010.1513

*Corresponding author.

22 (2010) 40–46
October

ED-WAVE tool design approach: case of Limbe wastewater treatment works, 
Blantyre, Malawi

Victor Chipofyaa,*, Andrzej Kraslawskib, Yury Avramenkob

aCentre for Water, Sanitation, Health and Appropriate Technology Development (WASHTED), University of Malawi, The Polytechnic, 
Private Bag 303, Blantyre 3, Malawi
Tel. +265 888 878055; email: vchipofya@poly.ac.mw
bDepartment of Chemical Technology, Lappeenranta University of Technology, P.O. Box 20, FI-53851, Lappeenranta, Finland

Received 7 September 2009; Accepted 28 April 2010
[...]
from the particular industry, the cost of treatment per 
unit volume is included. 

The module can be used to help in solving user prob-
lems, either by the user composing a new case study or a 
problem or by entering infl uent wastewater characteris-
tics, demanded fl ow and sector of industry. In solving a 

Fig. 2. Schematic diagram of the ED-WAVE software struc-
ture; Source: Ref. [25].



V. Chipofya et al. / Desalination and Water Treatment 22 (2010) 40–46 43

current problem, a similar past problem and its solution 
are retrieved using a set of rules for measuring similarity 
between actual problem and those stored in the case base.

In order to defi ne a similarity between cases contain-
ing both numeric and textual-symbolic information, the 
general similarity concept is used [3,4]. The treatment 
sequences of similar cases are provided as promising 
solutions.

2.3.3. Treatment adviser 

TA generates a simple sequence of treatment technolo-
gies for a given water characteristics. It analyses the infl u-
ent water characteristics and supplemented information of 
other factors (economical, technical or ecological) to select 
a suitable treatment technology; alternatively the user can 
use the PB to construct a valid treatment sequence [5]. 
This is based on the algorithm of selection of the proper 
wastewater treatment method based on previously con-
structed rules represented as a decision tree. A decision 
tree (or tree diagram) is a map of the reasoning process 
[24]. The tree is a graph or model of decisions and their 
possible consequences, including chance event outcomes, 
resource costs, and utility. It is a decision support tool that 
uses a tree-like graph or model of decisions and their pos-
sible consequences (http://www.mindtools.com/dectree.
html). It provides a highly effective structure within which 
to explore options, and investigate the possible outcomes 

of changing those options. The results of outcomes are 
retrieved from expert opinion and experience.

2.3.4. Process builder

The PB is the last module in the ED-WAVE tool. It 
serves to create a treatment system fl ow diagram from 
the unifi ed blocks. Each of the blocks represents a type 
of treatment process or specifi c part of the process. 
Blocks can be linked according to internal restrictions, 
rules and locations of connection points. The module is 
based on a valid sequence matrix and is based on tech-
nical feasibility only and not other parameters such as 
land availability, cost, or energy consumption.

The aim of the module is that the user, after becom-
ing familiar with the concept of the methods and with 
the practices used in the industry, creates one’s own 
wastewater treatment sequence. The module is also 
used to visualize the result proposed by the TA or to 
illustrate the actual sequencing of treatment units at a 
particular plant as illustrated if Figs. 3 and 4.

The tool is based on the principles of CBD and CBR 
as applied in Process Systems Engineering [1,3].

2.4. Case-based design 

CBD is one of the commonly used mechanisms of 
approximate reasoning in intelligent systems and decision 
support systems. These mechanisms offer a powerful 

EffluentGrit 
Chamber

Imhoff 
tank

Dosing chamber Trickling 
filters

Humus 

tank

Fig. 3. Sequencing of treatment units at Municipal Case 1, Sri Lanka, according to the PB. 

Neutralisation Grit 
removal

Chemical precipitation Activated 
sludge

Activated 
carbon 

adsorption

Ion exchange

Fig. 4. Suggested sequencing of treatment units for dry and wet season conditions at Limbe WWTW.



V. Chipofya et al. / Desalination and Water Treatment 22 (2010) 40–4644

and general environment in which is generalized a basis 
of already accumulated experience being represented in 
the form of a fi nite and relatively small collection of cases. 
Those cases constitute the essence of the existing domain 
knowledge. When encountering a new situation, already 
collected decision scenarios (cases) are invoked and even-
tually modifi ed to arrive at a particular design alternative. 
Case storage is an important aspect in designing effi cient 
CBD systems in that it should refl ect the conceptual view 
of what is represented in the case and take into account 
the indices that characterise the case. The case-base should 
be organised into a manageable structure that supports 
the effi cient search and retrieval methods. This is accom-
plished in the ED-WAVE tool (Fig. 2) [3].

2.5. Case-based reasoning

Case-based problem solving is based on the premise that 
a design problem solver makes use of experiences (cases) in 
solving new problems instead of solving every new prob-
lem from scratch [15]. Lanson argues that “innovation arises 
from incremental modifi cation of existing ideas rather than 
entirely new approaches” [16]. Coyne classify the case 
based approach into three activities: creation, modifi cation, 
and adaptation [12]. Creation is concerned with incorporat-
ing requirements to create a new prototype. Modifi cation 
is concerned with developing a working design from a 
particular category of cases. Adaptation is concerned with 
extending the boundaries of the class of the cases.

CBR solves new problems by adapting previ-
ously successful solutions to similar problems. A CBR 
approach can handle incomplete data: it is robust with 
respect to unknown values because it does not generalize 

the data. Instead, the approach supports decision making 
relying on particular experience [3].

3. Results 

3.1. Operational data for Limbe WWTW

Tables 1 below shows the infl uent and effl uent char-
acteristics of the wastewater at Limbe WWTW dur-
ing the dry season and wet season, respectively, with 
corresponding Malawi effl uent standards and WHO 
guidelines [17,26]. The Table also shows the infl uent and 
effl uent characteristics of Municipal Case 1 in Sri Lanka.

The BOD5 and TSS removal effi ciency in the dry sea-
son was 93% for both parameters. The COD removal effi -
ciency was 40%. BOD5, COD and TSS removal effi ciency 
in the wet season was 92%, 5% and 20%, respectively.

The mean effl uent BOD5 and COD levels for both the 
wet and dry season are above the Malawi standard. The 
effl uent TSS level in the dry season is below the Malawi 
standard while the level in the wet season is above the 
Malawi standard. 

3.2. Application of CBD and case-based reasoning principles 
in the design of Limbe WWTW 

According to the CM in the ED-WAVE tool, a similar 
case to both the dry season and wet season conditions 
of Limbe wastewater treatment works has similarities 
to Municipal Case1 in Sri Lanka, with a fl ow rate of 
1,700 m3/day. The treatment sequence for this plant 
and the comparative sequencing of the treatment units 
at the Limbe plant, dry and wet season, and the actual 
sequencing of treatment units at Limbe treatment works 

Table 1
Limbe WWTW infl uent and effl uent physicochemical characteristics for the dry season and wet season in mg/l with 
comparative data for Municipal Case 6 in Sri Lanka

Parameter BOD COD TSS

Dry season
Infl uent 740 ± 10.1 740 ± 10.1 220 ± 0.0
Effl uent 50.5 ± 1.0 50.5 ± 1.0 16.04 ± 0.19 
Reduction Effi ciency (%) 93 40 93

Wet season
Infl uent 810.5 ± 41.72 821.32 ± 10.06 268.45 ± 3.56  
Effl uent 63.0 ± 4.24 778.56 ± 19.20 214.0 ± 2.96  
Reduction Effi ciency (%) 92 5 20

Municipal Case 1 in Sri Lanka 
Infl uent 152 198 110
Effl uent 26 47 25
Reduction Effi ciency (%) 83 76 77
Malawi Standard 20 60 30
WHO Guidelines 20 60 30 



V. Chipofya et al. / Desalination and Water Treatment 22 (2010) 40–46 45

are illustrated in Table 2. Figs. 2–4 further illustrate this 
sequencing according to the PB in the ED-WAVE tool. 
Fig. 5 illustrates actual sequencing of treatment units for 
Limbe WWTW”.

4. Discussion and conclusion

Through this study, CBD principles in the ED-WAVE 
tool gave Municipal Case 1 in Sri Lanka as a wastewater 
treatment plant similar to Limbe WWTW. The plant in 
Sri Lanka has fi ve unit treatment processes, namely: grit 
chamber, imhoff tank, dosing chamber, trickling fi lters 
and a humus tank. The dry season and wet season set up 
for Limbe both have a grit chamber, neutalisation pro-
cess, chemical precipitation, activated sludge, activated 
carbon adsorption, and an ion exchange process. The 
actual sequencing at Limbe plant essentially has three 
processes: screening, grit chambers, and a four-stabi-
lisation pond system comprising of receiving ponds, 
facultative ponds, primary maturation ponds and 
secondary maturation ponds (Fig. 1). The similarities 
between Municipal Case 1 in Sri Lanka and the actual 
set up at Limbe include the provision of grit chambers 
for the removal of inorganic grit, a primary sedimenta-
tion process for anaerobic treatment: an imhoff tank in 
the case of Municipal Case 1 in Sri Lanka, and receiv-
ing ponds in the case of Limbe plant. Municipal Case 1 
in Sri Lanka utilises trickling fi lters for aerobic biologi-
cal treatment while the Limbe plant accomplishes this 
process through the facultative ponds. A screening pro-
cess is incorporated in the actual set up at Limbe. This 
process is not there at Municipal Case1 in Sri Lanka. 

Screening is necessary in developing countries 
because of the nature and quantity of solids present in 
the sewage, which include still born babies, maize cobs 
and pieces of cloth used for anal cleaning, and domestic 
garbage [8,10,11,14,20].

The primary and secondary maturation pond sys-
tem provides for good polishing up of the wastewater 
before it is discharged into the receiving river course. 
Further work is required to determine the impact of the 
effl uent upon the aquatic fl ora and fauna, the pathogen 
content of the effl uent and risk to public health of users 
who abstract water from the receiving watercourse for 
domestic and irrigation purposes. 

The study established that the BOD5, COD and TSS 
removal effi ciency in the dry season was 93%, 40% and 
93%, respectively. The study further established that the 
BOD5, COD and TSS removal effi ciency in the wet season 
was 92%, 5% and 20%, respectively. BOD5, COD and TSS 
removal effi ciency at the plant in Sri Lanka was 83%, 
76% and 77%, respectively. A close look at the unit treat-
ment processes at the plant in Sri Lanka, the suggested 
dry season and wet season unit treatment processes, 
and the actual set up at Limbe plant suggests that there 
are certain unit treatment processes that are important 
in wastewater treatment. These include a primary sedi-
mentation process, achieved through the imhoff tank at 
the plant in Sri Lanka, chemical precipitation followed 
by sedimentation as suggested by the dry season and 
wet season unit treatment processes, and the receiving 
pond in the actual set up at Limbe. 

In municipal wastewater treatment, sedimentation 
is the main process in primary treatment, where it is 

Table 2
Comparative sequencing of treatment units

Plant/Step
No.

Municipal Case 1, 
Sri Lanka

Suggested sequencing of dry season 
conditions by TA

Suggested sequencing of wet 
season conditions by TA

Actual sequencing of 
Limbe plant

1 Grit chamber Grit removal Grit removal Screening
2 Imhoff tank Neutralisation Neutralisation Grit Chambers
3 Dosing chamber Chemical precipitation Chemical precipitation Receiving pond
4 Trickling fi lters Activated sludge Activated sludge Facultative pond
5 Humus tank Activated carbon Activated carbon Maturation ponds
6  Ion exchange Ion exchange  

Screening Grit Receiving ponds Facultative ponds Maturation ponds

Fig. 5. Actual sequencing of treatment units for Limbe WWTW.



V. Chipofya et al. / Desalination and Water Treatment 22 (2010) 40–4646

responsible for removing 50–70% of the suspended solids 
(containing 25–40% of BOD5) from the wastewater [7,22]. 

Another unit treatment process common to all four 
set ups in Table 2 is an aerobic biological treatment pro-
cess. Municipal Case 1 in Sri Lanka utilises trickling 
fi lters, the dry and wet season set up according to the TA 
utilises the activated sludge process, and the actual set 
up at Limbe utilises facultative ponds. Aerobic biological 
treatment ensures that a substantial quantity of organic 
matter in liquid state is oxidized prior to the effl uent 
being discharged into public water courses where it 
would otherwise exert an oxygen demand [7]. Faculta-
tive ponds, the technology utilised at Limbe WWTW, 
are cheap to construct. Waste stabilisation ponds are 
large shallow basins enclosed by earthen embankments 
in which wastewater is biologically treated by natural 
processes involving pond algae and bacteria [20,21]. 

The inclusion of activated carbon dosing and ion 
exchange in the suggested dry and wet season probably 
relates to the need for a tertiary treatment stage for these 
works. This tertiary treatment would be necessary for 
polishing up the effl uent [7,22]. This tertiary treatment is 
accomplished by the primary and secondary maturation 
ponds at Limbe WWTW.

The close correlation in the treatment processes 
at Municipal Case 1 in Sri Lanka, the suggested dry 
and wet season unit treatment processes according to 
the Treatment Adviser, and the actual set up at Limbe 
WWTW confi rms the practical use of CBD and case-
based reasoning principles in the ED-WAVE tool in the 
design of wastewater treatment systems. After encoun-
tering a new situation, already collected decision scenar-
ios (cases) are invoked and modifi ed inorder to arrive at 
a particular design alternative.

Acknowledgements

The authors are grateful to the CIMO-NSS pro-
gramme in Finland through which funding was made 
available for this study.

References

 [1] K. Althoff, E. Auriol, R. Barietta and M. Manago, A Review 
of Industrial Case-Based Reasoning Tools. A1 Perspectives, 
Oxford, 1995.

 [2] Y. Avramenko, Case-Based Design Method for Chemical Prod-
uct and Processes Development. PhD Thesis, Department of 
Chemical Technology, Lappeenranta University of Technology, 
Finland, 2005.

 [3] Y. Avramenko and A. Kraslawski, Case-Base Design. Springer: 
Berlin, 2008.

 [4] Y. Avramenko, V. Chipofya and A. Kraslawski, Educa-
tional training system for design of effi cient water treatment 
systems. (ICHeap09), Italy, 2009.

 [5] M. Balakrishnan, V.S. Batra, P. Panagiota, E. Diamadopoulos, 
P. Paraskeva, A. Kraslawski, Y. Avramenko, D. Guiterrez, 
N. Ratnayake, W.B. Gunawarrdana, S. Siripathyi and T. Mung
charoen, ED-WAVE Tool: Wastewater Treatment Technologies. 
Asia Link, EuropeAid, Geneva, 2005.

 [6] C.G. Banda, Computational Fluid Dynamics Modeling of Baf-
fl e Waste Stabilisation Ponds. PhD Thesis, Civil Engineering, 
University of Leeds, UK, Leeds, 2007.

 [7] D. Barnes, Water and Wastewater Engineering Systems.
Pitman, London, 1981.

 [8] S. Cairncross and R.G. Feachem, Environmental Health Engi-
neering in the Tropics. Wiley, London, 1993.

 [9] Carl Bro International. Sanitation Master Plan for the City of 
Blantyre: Existing Sanitation Situation Volume III. Govern-
ment of Malawi, 1995.

[10] V. Chipofya, A. Kraslawski and Y. Avramenko, Design 
Approach of Blantyre Wastewater Treatment Plant, Malawi, 
Using the ED-WAVE Tool, Water, Sanitation and Hygiene: 
Sustainable Development and Multisectoral Approaches, 
34th WEDC International Conference, 135-138, Addis Ababa,
Ethiopia, 18-22 May, 2009.

[11] V. Chipofya, A. Kraslawski and Y. Avramenko, Comparison 
of wastewater treatment technologies in the ED-WAVE tool 
to technologies of similar cases in Malawi: case of Blantyre 
and Soche WWTW, Open Civil Engineering Journal, Bentham 
Publishing, (in press). 

[12] R.D. Coyne, M.A. Roseman, A.D. Radford, M. Balachandran 
and J.S. Gero, Knowledge-based design systems, Reading, 
Addison-Wesley, USA, 1990.

[13] K.V. Gernaey, U. Jeppson, J.B. Vanrolleghern, Copp and
J. Steyer, Benchmarking of Control Strategies for Wastewater 
Treatment Plants. IWA Publishing, ISBN 9781843391463, 2009.

[14] S.M. Kuyeli, Assessment of Industrial Effl uents and their 